










































Casting Date: 

Test Results & Calculation : 

No. 

2 

3 

Remaris: 

Test Date 

05/10/2023 

05/10/2023 

05/10/2023 

A 

Age 

28 

28 

07/09/2023 

28 

Concrete Cubes Compressive Strength 

Weight 

Note: T indicates tensile cracking 

(gm) 

8127 

8127 

8290 

Satistactory 

| 1881:Parn 114 in the as received condition for moist specimens and 

in the saturated condition for laboratory qured sQecimens 

Density 
(Tm') 

2.408 

2.408 

2.456 

Load (KN) Strength 

1112 

1141 

Comperssive 

1105 

MODES OF FAILURE AS PER BS 1881: Part 116:1983 

(Kglcm') 

504 

517 

501 

aslal udl 

(GARBLT) 

Average 
(Kg/Cm) 

507 

Unsatisfactory 

Required 
Strength (Kglcm) 

400 

3 

6 



Casting Date: 

Test Results & Calculation : 

No. 

1 -

2 

3 

Test Date 

20/09/2023 

20/09/2023 

Remarks 

20/09/2023 

A 

Age 

28 

23/08/2023 

28 

28 

El-RAID 

Concrete Cubes Compressive Strength 

BRT 

Weight 
(gm) 

Note: T indicates tensile cracing 

8224 

8236 

8253 

B 

Satisfactory 

I 1881:Part 114 in the as receved condition for moist specimens and 

in the saturated condition for laboratory Cured specimens 

Density 
(T/m) 

2.437 

2.440 

2.445 

Load (KN) 

C 

1053 

MODES OF FAILURE AS PER BS 1881: Part 116:1983 

1149 

1096 

Comperssive 
Strength 
(Kglcm') 

477 

520 

496 

aolall �iudI 

(GARBLT) 

Average 
(Kg/Cm') 

498 

Unsatisfactory 

Required 

Strength (Kglcm) 

400 

sgI lhF 



Casting Date: 

No. 

Test Results & Calculation : 

1 

yall l 

2 

3 

Test Date 

20/09/2023 

20/09/2023 

20/09/2023 

Remarks 

23/08/2023 

Age 

28 

28 

28 

El-RACID 
BRT sJh 

Concrete Cubes Compressive Strength 

Weight 

Note:T indicates tensile cracking 

(gm) 

8237 

8211 

8199 

Satistactory 

B 

1881:Part 114 in the as received conditicn for moist 5pecimens and 

in the saturated condtion for laboratoN ured soecimens 

Density 
(T/m') 

2.441 

2.433 

2.429 

Load (KN) 

C 

1058 

MODES OF FAILURE AS PER BS 1881: Part 116: 1983 

1081 

1109 

Comperssive 
Strength 
(Kglcm') 

479 

490 

502 

ks 4 

aglall audI 

(GARBLT) 

Required 
(Kg/Cm') Strength (Kglcm") 
Average 

490 

Unsatisfactory 

400 



Casting Date: 

Test Results & Calculation : 

No. 

1 

2 

3 

Test Date 

28/09/2023 

28/09/2023 

28/09/2023 

Remarks 

31/08/2023 

Age 

28 

28 

28 

, 

Concrete Cubes Compressive Strength 

El-RAR 

Weight 
(gm) 

Note:T indicates tensile cracking 

8136 

8233 

8154 

Satistactory 

B 

| 1881:Part 114 in the as receved condition for moist soecimens and 

in the saturated condtion for laboratory cured soecimens 

Density 
(Tim') 

2.411 

2.439 

2.416 

Load (KN) 

MODES OF FAILURE AS PER BS 1881: Part 116:1983 

1089 

1089 

1082 

Comperssive 
Strength 
(Kglcm') 

aal 9 sysl99lal 
(GARBLT) 

493 

493 

aolall ai| 

490 

Average 

(Kg/Cm') 

492 

Usatisfactory 

Required 
Strength (Kgicm) 

400 



No. 

1 

Casting Date: 

Test Results & Calculation: 

2 

wail l 

Remaris 

Test Date Age 

07/08/2023 

07/08/2023 

07/08/2023 

A 

28 

28 

28 

10/07/2023 

Concrete Cubes Compressive Strength 

Weight 

Note: T indicates tensile cracking 

(gm) 

8204 

8110 

8297 

B 

El-RAEID 

Satistactory 

| 1881:Part 114 in the as recaed condáticn fo moist specimens and 

in the saturated condition for laboratory aured speimers 

Density 
(TIm') 

2.431 

2.403 

2.458 

Load (KN) 

1077 

MODES OF FAILURE AS PER BS 1881:Part 116:1983 

1079 

1137 

Comperssive 
Strength 

Sshv 4 

(Kg/cm') 

488 

489 

515 

aolall aib| 

(GARBLT) 

Average 
(Kg/Cm') 

497 

Unsatisfactory 

Required 

Strength (Kglcm') 

6 

400 



Casting Date: 

Test Results & Calculation: 

No. 

1 

2 

Remarks: 

Test Date Age 

15/10/2023 

15/10/2023 

15/10/2023 

28 

28 

28 

17/09/2023 

Concrete Cubes Compressive Strength 

El-RATID 

wegail 4Aha X20 X16 ll Jäy hil 

Note:T indicates tensile cracking 

Weight 
(gm) 

8276 

8183 

8145 

Satistactory 

I 1881:Part 14 in the as received condition for moist specimens and 

in the saturated condtion for laboratory cured specimerS 

Density 
(T/m') 

2.452 

2.425 

2.413 

Load (KN) 

C 

1127 

1083 

MODES OF FAILURE AS PER BS 1881: Part 116:1983 

1073 

Comperssive 
Strength 
(Kglcm) 

511 

491 

486 

(GARBLT) 

Average 
(Kg/Cm) 

496 

Unsatisfactoy 

5 

8 

Required 
Strength (Kglcm) 

400 



Casting Date: 

Test Results & Calculation : 

No. 

1 

2 

Remarks 

Test Date 

09/10/2023 

09/10/2023 

09/10/2023 

A 

Age 

7 

7 

7 

02/10/2023 

Concrete Cubes Compressive Strength 

Note:T indicates tensile cracking 

E1-RAID 

Weight 
(gm) 

8129 

8239 

8101 

B 

wagail ha X20 X16 i425 da hils 

Satisfactoy 

in the saturated condition for laboratory cured specimens 

1881:Part 114 in the as received condition for moist specimens and 

Density 
(Tim) 

2.409 

2.441 

2.400 

Load (KN) 

869 

818 

841 

MODES OF FAILURE AS PER BS 1881: Part 116: 1983 

Comperssive Average 
Strength 
(Kg/cm") 

394 

371 

(GARBLT) 

381 

(Kg/Cm) 

382 

Unsatisfactory 

2 

Required 

Strength (Kg/cm')| 

6 

400 



No. 

1 

Test Results & Calculation: 

2 

yall l 
Casting Date: 

3 

Remaris 

Test Date Age 

29/08/2023 

29/08/2023 

29/08/2023 

A 

28 

28 

28 

01/08/2023 

EI-RAEID 

Concrete Cubes Compressive Strength 

Note:T indicates tensile cracking 

BRT SsN SaE 

Weight 
(gm) 

8265 

8156 

8265 

Satisfactory 

B 

| 1881.Part 114 in the as recend conditicn for rOSI 50ECiMens and 

In the saturcted condition for laboratony cured specimens 

Density 
(Tm) 

2.449 

2.417 

2.449 

Comperssive 
Load (KN) Strength 

(Kg/cm) 

MOOES OF FAILURE AS PER BS 1881: Part 116:1983 

1097 

1069 

1130 

497 

484 

512 

(GARBLT) 

Average Required 
(Kg/Cm) Strength (Kg/cm") 

498 

Unsatisfactory 

400 



Casting Date: 

Test Results & Calculation: 

No. 

1 

2 

3 

Test Date Age 

05/10/2023 

05/10/2023 

05/10/2023 

Remaris: 

A 

07/09/2023 

28 

28 

28 

El-RAEI!D 

Concrete Cubes Compressive Strength 
BRT s 

iJ) <hiyla X19 X15 ill ja) aily 

Weight 
(gm) 

8132 

Note: T indicates tensile cracking 

8191 

8181 

Satisfactory 

Density 
(T/m') 

1881:Part 114 in the as receD:ed condition for moist specimens and 

in the saturated condtion for laboratory qured specimens 

2.409 

2.427 

2.424 

C 

Load (KN) Strength 

1094 

1087 

MODES OF FAILURE AS PER BS 1881: Part116:1983 

1061 

Comperssive 

(Kg/cm) 

496 

492 

481 

4 

aglall idl 

Jall 9 aysll gjal 
(GARBLT) 

Average 
(Kg/Cm') 

490 

Required 
|Strength (Kglcm) 

Unsatisfactoy 

2 

400 

JuigJUa 9 



Casting Date: 

No. 

1 

Test Results & Calculation: 

yasl l 

2 

3 

Remarks 

Test Date 

15/10/2023 

15/10/2023 

15/10/2023 

A 

Age 

28 

28 

17/09/2023 

28 

Concrete Cubes Compressive Strength 

El-h 

Note:T indicates tensile cracking 

Weight 
(gm) 

8207 

aha - x19 ! x16 i pu 25 JI hi 

8275 

8196 

in the saturated condítion for laboratory cured soecimens 

Satisfactory 

1881Part 114 in the as recerved condition for moist specimens and 

Density 
(T/m') 

2.432 

2.452 

2.428 

Load (KN) 

1083 

1113 

MODES OF FAILURE AS PER BS 1881: Part 116:1983 

1106 

Comperssive 
Strength 
(Kglcm) 

491 

4 

504 

501 

aolall �iud 

(GARBLT) 

Average 
(Kg/Cm') 

499 

Unsatisfactory 

b 5 

8 

Required 

Strength (Kglcm²) 

400 



No. 

2 

Casting Date: 

Test Results & Calculation : 

3 

wail 

Remarks 

Test Date 

04/09/2023 

04/09/2023 

04/09/2023 

Age 

28 

28 

07/08/2023 

28 

Concrete Cubes Compressive Strength 

El-RAEID 

Note :T indicates tensile cracking 

Weight 
(gm) 

8204 

8163 

8291 

Satistactory 

B 

1881:Part 114 in the as received condition for moist specimens and 

in the saturated condition for laborstory Ured specimenS 

Density 
(Tim') 

2.431 

2.419 

2.457 

Load (KN) 

1128 

1101 

MODES OF FAILURE AS PER BS 1881:Part 116 : 1983 

1106 

Comperssive 
Strength 
(Kglcm') 

511 

lJall 9 oyll9gjal 

499 

501 

(GARBLT) 

Average 
(Kg/Cm') 

504 

Unsatisfactory 

Required 
Strength (Kg/cm') 

400 



Casting Date: 

Test Results & Calculation : 

No. 

1 

2 

Remer 

Test Date Age 

11/10/2023 

11/10/2023 

11/10/2023 

7 

7 

7 

04/10/2023 

El-RAEID 

Concrete Cubes Compressive Strength 

wgail) AhX21 !X19 6sy isaci 

Weight 
(gm) 

Note:T indicates tensile cracking 

8188 

8135 

8183 

SatisfactorY 

B 

1891 Far.14 in te as recewed Corditicn for moist speCImens and 

in tte saturated condtion for laboratory cured specimens 

Density 
(Tm') 

2.426 

2.410 

2.425 

Load (KN) 

C 

846 

MODES OF FAILURE AS PER BS 1881: Part 116:1983 

805 

830 

Comperssive 
Strength 
(Kglcm") 

383 

365 

376 

4 

aglall aiyl 

(GARBLT) 

Average 
(Kg/Cm²) 

375 

Unsatisfactory 

Required 
Strength (Kglcm) 

400 

3 

6 



Casting Date: 

Test Results & Calculation : 

No. 

1 

2 

Remaris 

Test Date Age 

17/09/2023 

17/09/2023 

17/09/2023 

A 

28 

28 

20/08/2023 

28 

Concrete Cubes Compressive Strength 

El-RA5ID 

Note:T indicates tensile cracking 

Weight 
(gm) 

8236 

8219 

8216 

Satisfactory 

B 

1681 Part 114 in te s receted corditicn fce maist speimens and 

in te SatUrzd condtion for laborator: cred sgecimenS 

Density 

(Tim) 

2.440 

2.435 

2.434 

Load (KN) 

C 

1099 

MODES OF FAILURE AS PER BS 1881: Part 116:1983 

1123 

1081 

Comperssive 
Strength 
(Kglcm) 

498 

509 

490 

sa 4 

(GARBLT) 

Average 
(Kg/Cm) 

499 

Unsatisfactory 

Required 
Strength (Kg/cm") 

400 

3 



Test Results & Calculation : 

No. 

1 

Casting Date: 

2 

3 

Remarks: 

Test Date Age 

18/09/2023 

18/09/2023 

18/09/2023 

A 

28 

28 

28 

21/08/2023 

El-RAEID 

Concrete Cubes Compressive Strength 

Note:T indicates tensile cracking 

Weight 
(gm) 

BRT sJigi Ja E 

8216 

8184 

8120 

Satistactory 

B 

| 1881:Part 14 in the as received condition for moist specimens and 

in the saturated condition for laboratory CUred soecinens 

Density 

(Tim) 

2.434 

2.425 

2.406 

Load (KN) 

C 

1060 

MODES OF FAILURE AS PER BS 1881: Part 116 :1983 

1132 

1111 

Comperssive 
Strength 
(Kglcm²) 

480 

513 

503 

(GARBLT) 

Average 
(Kg/Cm) 

499 

UnsatisfactoryY 

Required 
Strength (Kg/cm) 

400 



Test Results & Calculation : 

No. 

1 

Casting Date: 

2 

3 

Remarks 

Test Date 

20/09/2023 

20/09/2023 

20/09/2023 

A 

Age 

28 

28 

28 

23/08/2023 

El-RAEIO 

BRT S Jsiigy lhss Ea 

Concrete Cubes Compressive 

Weight 
(gm) 

Note:T indicates tensile cracking 

8167 

8100 

8265 

Satistactory 

| 1881:Par 114 in the as5 recei:ed condiicn for moist specimens and 

in the saturated condition for laboratory Cured specimerS 

Density 
(Tim') 

2.420 

2.400 

2.449 

Strength 

Load (KN) 

1072 

1051 

MODES OF FAILURE AS PER BS 1881: Part 116:1983 

1106 

Comperssive 
Strength 

(Kglcm") 
486 

476 

501 

Ssi 4 

(GARBLT) 

Average 
(Kg/Cm') 

488 

Unsatisfactory 

8 

Required 
Strength (Kg/cm') 

400 



Casting Date: 

Test Results & Calculation : 

No. 

2 

3 

Remarks 

Test Date 

11/10/2023 

11/10/2023 

11/10/2023 

Age 

7 

04/10/2023 

7 

Concrete Cubes Compressive Strength 

Note: T indicates tensile cracking 

El-RACID 

BRT G )yl hsF 

Weight 
(gm) 

8188 

8135 

8183 

in the saturated condtion for laborators cured soecim�ns 

Satisfactory 

1881:Part 114 in the as receved condition for moist specimens and 

Density 
(Tm) 

2.426 

2.410 

2.425 

C 

Load (KN) Strength 
(Kglcm) 

846 

MODES OF FAILURE AS PER BS 1881: Part 116: 1983 

805 

Comperssive 

830 

383 

365 

376 

dolall audl 

(GARBLT) 

Average 
(Kg/Cm²) 

375 

Unsatisfactory 

Required 

|Strength (Kglcm') 

400 



No. 

1 

Test Results & Calculation : 

2 

Casting Date: 

3 

uaiall l 

Remaris 

Test Date Age 

23/08/2023 

23/08/2023 

23/08/2023 

A 

28 

28 

28 

26/07/2023 

Concrete Cubes Compressive Strength 

Note: T indicates tensile cracking 

Weight 
(gm) 

8100 

8225 

EI-RAID 

8115 

Satistatory 

| 1881Part 114 in the as reCeNed condáition for moist spECimens and 

in the saturated condition for laboratory Ured specimenS 

Density 
(Tim) 

2.400 

2.437 

2.404 

Load (KN) 

1112 

1118 

1063 

MOOES OF FAILURE AS PER BS 1881: Part 116:1983 

Comperssive 
Strength 
(Kglcm') 

504 

506 

482 

(GARBLT) 

Average 
(Kg/Cm) 

497 

Unsatisfactory 

Required 
Strength (Kg/cm') 

400 



Castíng Date: 

Test Results & Calculation : 

No. 

2 

3 

REmarks 

Test Date 

04/09/2023 

04/09/2023 

04/09/2023 

A 

Age 

28 

28 

07/08/2023 

28 

El-RAEID 
Concrete Cubes Compressive Strength 

Note: Tindicates tensile cracking 

BRT s3igJhus 

Weight 
(gm) 

8277 

8266 

8102 

B 

X26 x20 g á 

Satistactory 

I 1881:far 14 in he s rEtened condiicn for moist specimen; and 

in the saturated condition for laboratory CUred specimens 

Density 
(Tm) 

2.452 

2.449 

2.401 

Load (KN) 

C 

1141 

MODES OF FAILURE AS PER BS 1881:Part 116:1983 

1112 

1060 

Comperssive 
Strength 
(Kglcm') 

517 

504 

480 

aill 
(GARBLT) 

Average 
(Kg/Cm') 

500 

Unsatisfactory 

Required 
Strength (Kglcm') 

400 



Casting Date: 

Test Results & Calculation : 

No. 

1 

2 

3 

Remarks 

Test Date 

11/09/2023 

11/09/2023 

11/09/2023 

A 

Age 

28 

28 

14/08/2023 

28 

El-RAEID 
BRT sJUhsi 

Concrete Cubes Compressive Strength 

Weight 
(gm) 

Note:T indicates tensile cracking 

8251 

8206 

8109 

x26 x20 l i 

Satistactory 

1881:Fart i14 in the as receved condiion for moist speCimens and 

in the saturated condition for laboratory cured soecimens 

Density 
(T/m) 

2.445 

2.431 

2.403 

Load (KN) 

1092 

1052 

1054 

MODES OF FAILURE AS PER BS 1881: Part 116: 1983 

Comperssive 
Strength 
(Kglcm) 

495 

477 

477 

(GARBLT) 

Average 
(Kg/Cm') 

483 

Unsatisfactory 

8 

Required 
Strength (Kglcm') 

400 



No. 

1 

Test Results & Calculation: 

2 

Casting Date: 

3 

wainll l 

Remarks 

Test Date Age 

29/08/2023 

29/08/2023 

29/08/2023 

A 

28 

28 

01/08/2023 

28 

Concrete Cubes Compress ive Strength 

Note: T indicates tensile cracking 

Weight 
(gm) 

8272 

8155 

8132 

El-RAEID 

Satistactory 

B 

| 1881:Far i14 in the as reCered conditicn for moist sOECimens and 

In the saturated condition for laboratory Cured specimerS 

Density 
(Tm) 

2.451 

2.416 

2.409 

C 

Load (KN) Strength 

1091 

MOOES OF FAILURE AS PER BS 1881:Part 116 :1983 

1068 

Comperssive 

1129 

(Kglcm") 

494 

484 

511 

(GARBLT) 

Average 
(Kg/Cm') 

496 

Unsatisfactory 

Required 

|Strength (Kglcm') 

400 



Test Results & Calculation: 

No. 

1 

2 

Casting Date: 

3 

Remaris 

Test Date 

22/08/2023 

22/08/2023 

22/08/2023 

Age 

- 0+60 0+00 h il sla Fill öjáa 

25/07/2023 

28 

28 

28 

El-RAEID 

Concrete Cubes Compressive Strength 

Note : T indicates tensile eracking 

Weight 
(gm) 

8286 

8224 

8205 

Satisfactory 

| 1831Par 114 in the as recer:ed conditicn for moist specim�ns and 

in the saturated condtion for laborstory cured soecimers 

Density 
(Tím) 

2.455 

2.437 

2.431 

1079 

Load (KN) Strength 

1108 

MOOES OF FAILURE AS PER BS 1881: Part 116:1983 

1143 

Comperssive 

aolall audbl 
olJall g ayllggyal 

(GARBLT) 

(Kglcm²) 

489 

502 

518 

Average 
(Kg/Cm') 

503 

Unsatisfactory 

8 

Required 
Strength (Kg/cm') 

400 



yal l 

Casting Date: 

No. 

Test Results & Calculation: 

1 

2 

3 

Test Date 

31/08/2023 

31/08/2023 

31/08/2023 

Remariks 

A 

060+0 --000+0 uai h slasl isl b 
03/08/2023 

Age 

28 

28 

Concrete Cubes Compressive Strength 

28 

Weight Density 
(gm) 

Note :Tindicates tensile cracking 

8289 

8223 

8157 

Satistactory 

8 

| 1881:Par i14 in the as recersed conditicn for moist speCimens and 

In the saturcted condtion for labcratory qu°red specimers 

(Tim') 

2.456 

2.436 

2.417 

Load (KN) 

C 

1120 

MODES OF FAILURE AS PER BS 1881: Part 116 :1983 

1126 

1106 

Comperssive 
Strength 
(Kglem') 

507 

510 

501 

(GARBLT) 

Average 
(Kg/Cm') 

506 

Unsatistactory 

Required 
Strength (Kg/cm) 

400 



waill l 
Casting Date: 

No. 

Test Results & Calculation : 

1 

2 

3 

Test Date 

31/08/2023 

31/08/2023 

Remaris 

31/08/2023 

241+0 --.100+0 uayail ahsial slauiJl åa l abs4 
03/08/2023 

Age 

28 

28 

28 

El-RAEID 

Concrete Cubes Compressive Strength 

Weight 
(gm) 

Note:T indicates tensile cracking 

8182 

8288 

8245 

Satistactory 

I 1881:Parn 14 in the as receNed condition for moist soecimens and 

In the saturatd condtion for labcratorv CUred specimeNS 

Density 

(Tim') 

2.424 

2.456 

2.443 

Load (KN) 

1138 

1098 

1141 

MODES OF FAILURE AS PER BS 1881: Part 116:1983 

Comperssive 
Strength 
(Kg/cm') 

516 

497 

517 

dolall audl 

(GARBLT) 

Average 
(Kg/Cm) 

510 

Unsatisfactory 

Required 

Strength (Kg/cm') 

400 


